

試驗報告 頁數:1 of 4 號碼 : KU/2018/60015A-01 日期: 2018/07/12

台灣塑膠工業股份有限公司 83245高雄市林園區石化一路1號之1

#### 以下測試樣品係由申請廠商所提供及確認:

送樣廠商 : 台灣塑膠工業股份有限公司

樣品名稱 : 均聚物聚丙烯

: 1003, 1005, 1005N, 1005T, 1009, 1020, 1020L, 1020T, 1024T, 1024T, 1030T, 1040, 1040F, 樣品型號

> 1040U, 1080, 1100, 1120, 1120D, 1124, 1124H, 1202F, 1250D, 1252F, 1350D, 1352F, 1352S, 1450D, 1600A, 1600D, 1600N, 1700D, 1900D, 1990, 2020, 2020H, 2020S, 2080,

2100, 2100M, 2100T, 6005P, 6020P

樣品材質 : 100%聚丙烯 : 2018/06/07 收件日期

: 2018/06/07 TO 2018/07/12 測試期間

: 依據客戶指定,參考Commission Regulation (EU) No 10/2011及其修訂條文, European 測試需求

Regulation No. 1935/2004 第3條進行測試,測試項目請參閱測試結果表格.

: 請參閱下一頁. 測試結果



Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.除非另有說明,此報告結果僅對測試之樣品負責。本報告未經本公司書面許可,不可部分複製。 This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="https://www.sgs.com/terms\_and\_conditions.htm">www.sgs.com/terms\_and\_conditions.htm</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="https://www.sgs.com/terms\_e-document.htm">www.sgs.com/terms\_e-document.htm</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is appearance of this document is appearance of this document is appearance. the transaction documents. This document carmon be reproduced assessment of the jaw.

appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the jaw.

SGS Taiwan Ltd. , No. 61, Kai-Fa Road, Nanzih Export Processing Zone , Kaohsiung, Taiwan / 高雄市楠梓加工出口區開發路61號

台灣檢驗科技股份有限公司

t + 886 (07)301 2121 f + 886 (07)3010867 Member of the SGS Group

www.tw.sgs.com



試驗報告 頁數:2 of 4 號碼 : KU/2018/60015A-01 日期 : 2018/07/12

台灣塑膠工業股份有限公司 83245高雄市林園區石化一路1號之1

### 測試結果

: 白色塑膠片 測試部位 No.1

涌温

					<u> </u>
測試項目	單位	測試方法	MDL	結果	<b>限值</b>
,	·	, i		No. 1	
總遷移測試 (3%醋酸)	$mg/dm^2$	參考EN 1186 (2002) (40℃, 10	3. 0	n. d.	10
		天)			
替代試驗(95%乙醇)	$mg/dm^2$	參考EN 1186 (2002) (40℃, 10	3.0	n. d.	10
		天)			
替代試驗(異辛烷)	mg/dm <sup>2</sup>	參考EN 1186 (2002) (20℃, 2 天)	3. 0	n. d.	10
初級芳香胺遷移 (PAA)	mg/kg	参考EN 13130-1 (2004)及BfR	0.002	n. d.	0.01
		recommendation XXI,以可見光紫			<b>(</b> ▲1)
		外光分光光譜儀分析. (3%醋酸,			
		40℃, 10 天)			
鋁	mg/kg	參考EN 13130-1 (2004),以感應耦 合電漿原子發射光譜儀(ICP-AES)分 析。(3%醋酸, 40℃, 10 天)	0.25	n. d.	1
鋇	mg/kg		0.25	n. d.	1
鈷	mg/kg		0.01	n. d.	0.05
銅	mg/kg		0. 25	n. d.	5
鐵	mg/kg		0. 25	n. d.	48
鋰	mg/kg		0.5	n. d.	0.6
錳	mg/kg		0. 25	n. d.	0.6
鎳	mg/kg		0.01	n. d.	0.02
鋅	mg/kg	參考EN 13130-1 (2004),以感應耦	0.5	n. d.	5
		合電漿原子發射光譜儀(ICP-AES)分			
		析。(3%醋酸, 40℃, 10 天)			

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.除非另有說明,此報告結果僅對測試之樣品負責。本報告未經本公司書面許可,不可部分複製。 This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="https://www.sgs.com/terms\_and\_conditions.htm">www.sgs.com/terms\_and\_conditions.htm</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="https://www.sgs.com/terms\_e-document.htm">www.sgs.com/terms\_e-document.htm</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is appearance of this document is any to present and the false to the law. appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd.

No. 61, Kai-Fa Road, Nanzih Export Processing Zone , Kaohsiung, Taiwan / 高雄市楠梓加工出口區開發路61號

台灣檢驗科技股份有限公司 t + 886 (07)301 2121 f + 886 (07)3010867



試驗報告 頁數:3 of 4 號碼 : KU/2018/60015A-01 日期 : 2018/07/12

台灣塑膠工業股份有限公司 83245高雄市林園區石化一路1號之1

## Remark:

- (▲1): 限值是依據Council of Europe Resolution AP (2004) 4.
- 替代試驗:客戶選擇(EU) No 10/2011遷移測試條件為OM2,依EN 1186-1及EN 13130-1要求轉換為對應之替代試 驗條件.

Test condition with simulant D2	Test condition with simulant ethanol 95%	Test condition with simulant iso-Octane
10 day at 40°C	10 day at 40°C	2 day at 20℃

# 備註:

- 1. mg/kg = ppm; 0.1wt% = 1000ppm
- 2. mg/dm<sup>2</sup>= milligram per square decimeter
- 3. ℃ = 攝氏溫度
- 4. MDL = Method Detection Limit (方法偵測極限值)
- 5. n.d. = Not Detected = below MDL (未檢出 / 低於MDL)
- 6. 測試條件及模擬液是由客戶指定.
- 7. 此為2017/07/12所發行KU/2018/60015之加發報告,原始資料請參考KU/2018/60015.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.除非另有說明,此報告結果僅對測試之樣品負責。本報告未經本公司書面許可,不可部分複製。 This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="https://www.sgs.com/terms\_and\_conditions.htm">www.sgs.com/terms\_and\_conditions.htm</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="https://www.sgs.com/terms\_e-document.htm">www.sgs.com/terms\_e-document.htm</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is appearance of this document is any to present and the false to the law. the transaction documents. This document carmon be reproduced assessment of the jaw.

appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the jaw.

SGS Taiwan Ltd. , No. 61, Kai-Fa Road, Nanzih Export Processing Zone , Kaohsiung, Taiwan / 高雄市楠梓加工出口區開發路61號

台灣檢驗科技股份有限公司 t + 886 (07)301 2121 f + 886 (07)3010867 www.tw.sgs.com



試驗報告 頁數: 4 of 4 號碼 : KU/2018/60015A-01 日期 : 2018/07/12

台灣塑膠工業股份有限公司 83245高雄市林園區石化一路1號之1

\* 照片中如有箭頭標示,則表示為實際檢測之樣品/部位. \*

# KU/2018/60015



報告結尾

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.除非另有說明,此報告結果僅對測試之樣品負責。本報告未經本公司書面許可,不可部分複製。 This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="https://www.sgs.com/terms\_and\_conditions.htm">www.sgs.com/terms\_and\_conditions.htm</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="https://www.sgs.com/terms\_e-document.htm">www.sgs.com/terms\_e-document.htm</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is appearance of this document is any to present and the false to the law. the transaction documents. This document cannot be reproduced except in low, findless extent of the law.

appearance of this document is unlawful and offenders may be prosecuted to the law.

SGS Taiwan Ltd. No. 61, Kai-Fa Road, Nanzih Export Processing Zone , Kaohsiung, Taiwan /

台灣檢驗科技股份有限公司 t + 886 (07)301 2121 高雄市楠梓加工出口區開發路61號 www.tw.sgs.com